
55" Foosball Table
Assembly Instructions

Thank you for choosing Sunnydaze Decor. We stand behind our brand and the quality of the items we sell. Replacement 
parts or products can be requested within the 1-year warranty period. Proof of purchase must be provided. This 
includes the date of the purchase as well as photos of the product defect. Photos are used to determine the cause of 
the defect and to provide future quality control. The request will be reviewed, and replacement pieces will be sent at 
our discretion. For warranty information, visit https://tiny.cc/SunnydazeWarranty  
If you have any questions, comments or concerns, feel free to contact us by phone at 833-982-1977, by email: 
customerservice@sunnydazedecor.com, or via our contact us page at https://tiny.cc/SunnydazeContact

AR



ASSEMBLY  INSTRUCTIONS

SOCCER  TABLE  ASSEMBLY

WARNING:  TWO  ADULTS  NEEDED  TO  ASSEMBLE  SOCCER  TABLE

PARTS  IDENTIFIER

ASSEMBLY  PARTS

DESCRIPTION QTY,  REQUIRED

(EXTRAPIECES MAY INCLUDED)

1 10

FIGURE  8

H9

P6

H11
TOOL                              1

H1 1/4"  FLAT  WASHER                 4

H2

H3

H4

H5

H7

H8

H9

H10

5/16"  FLAT  WASHER               24

1/4"  LOCK  NUT                    4

LEG  LEVELER                       4

5/16"*2-1/4"  BOLT                 8

1/4"×2"  BOLT                     4

1"ROUND HEAD PHILLIPS SCREW       20

5/8" ROUND HEAD PHILLIPS SCREW    26

3/4" FLAT HEAD PHILLIPS SCREW     4

H6 5/16"*1-1/2"  BOLT                16



PARTS  IDENTIFIER

ASSEMBLY  PARTS

DESCRIPTION QTY,  REQUIRED

(EXTRAPIECES MAY INCLUDED)

SIDE  PANEL                                 2P1

END  PANEL                                  2

PLAYING  FIELD                              1

PLAY  FIELD  SUPPORT  BRACE                 2

LEG                                         4

BALL  ENTRY  CUP                            2

GOAL                                        2

BALL  CATCHER                               2

SLIDE  SCOER                                2

P2

P3

P4

P5

P6

P7

P8

P9

9 2

ASSEMBLY  INSTRUCTIONS

SOCCER  TABLE  ASSEMBLY

WARNING:  TWO  ADULTS  NEEDED  TO  ASSEMBLE  SOCCER  TABLE

FIGURE  8

R10

R1

R2

R11

R3

R1

R3

R2

R1

R8 R9

R11

R10
R1

R4

R7

9

R12



PARTS  IDENTIFIER

ASSEMBLY  PARTS

DESCRIPTION QTY,  REQUIRED

(EXTRAPIECES MAY INCLUDED)

ASSEMBLY  INSTRUCTIONS

SOCCER  TABLE  ASSEMBLY

WARNING:  TWO  ADULTS  NEEDED  TO  ASSEMBLE  SOCCER  TABLE

3  PLAYERS  ROD                       4

2  PLAYERS  ROD                       2

5  PLAYERS  ROD                       2

AWAY  MEN                            11

SLEEVE                                4

HOME  MEN                            11

RUBBER  ROD  BUSHING                 16

5/32"×1"  BOLT                      26

5/32"  LOCK  NUT                     26

ROD  HANDLE                           8

R1

R2

R3

R4

R5

R6

R7

R8

R9

R10

FIGURE  6

H10

P9

P12

H9

3 8



ASSEMBLY  INSTRUCTIONS

SOCCER  TABLE  ASSEMBLY

WARNING:  TWO  ADULTS  NEEDED  TO  ASSEMBLE  SOCCER  TABLE

PARTS  IDENTIFIER

ASSEMBLY  PARTS

DESCRIPTION QTY,  REQUIRED

(EXTRAPIECES MAY INCLUDED)

FIGURE  5

H4

H6

H2

H6

H2

P7

P8

P11

P5

H9

7 4

CORNER                            4

BALL  RUNNER                      2

P10

P11

CUP  HOLDER                       2P12

P13 CROSS  BAR                        2

H12 SOCCER  BALL                      2

ROD  END  CAP                     8R11

R12 WASHER                           16

P14 PANEL                             2

H13 STICK                             4

H14 1"ROUND HEAD PHILLIPS SCREW  6



ASSEMBLY  INSTRUCTIONS

SOCCER  TABLE  ASSEMBLY

WARNING:  TWO  ADULTS  NEEDED  TO  ASSEMBLE  SOCCER  TABLE

ASSEMBLY  INSTRUCTIONS

SOCCER  TABLE  ASSEMBLY

WARNING:  TWO  ADULTS  NEEDED  TO  ASSEMBLE  SOCCER  TABLE

FIGURE  1

FIGURE  2

H1

P3

P2

P1

P10

FIGURE  3

FIGURE  4

H7

H2

H5

P11

H7

H8

H3

P1

P2

P13

P5

5 6

P4

P2

P14

H13

H14

H9


	DQ-S012 cover.pdf
	01-10.pdf
	02-09.pdf
	03-08.pdf
	04-07.pdf
	05-06.pdf

